

Clinic Med List-ALPHABETICAL

rev Sept 2019

<u>Med Name</u>		<u>Class</u>
Acyclovir		Antiviral
Albuterol sulfate MDI		SABA
Amitriptylline		Antidepressant-TCA
Amlodipine		AntiHTN-CCB
Amox TR/ Clavu	875/125	ATB-PCN /Clav
Amoxicillin	875 mg	ATB-PCN
Atorvastatin	10 mg	Antilipid-Statin
Azithromycin		ATB-Macrolide
Baclofen		Muscle Relaxer-skeletal
Bisoprolol fumarate		AntiHTN-Bblocker
Bisoprolol-HCTZ		AntiHTN-BblockerCombo
Bupropriion Hcl SR		Antidepressants-SSRI
Bupropriion XL		Antidepressant-Norepi/Dop-UI
Buspirone		Antidepressant-Anxiolytic
Carvedilol		AntiHTN-Bblocker
Celecoxib		NSAID-COX 2
Cephalexin	500 mg	ATB-Cephalosporin 1st
Chlorthalidone		AntiHTN-Thiazide
Ciprofloxacin	500 mg	ATB-FLQ (oral)
Clobetasol		Steroid-Topical
Cyclobenzaprine		Muscle Relaxer-skeletal
Digoxin		Cardiac glycoside
Dorzolamide-Timolol Opth		Antiglaucoma
doxycycline hyclate		ATB-TetraCycl
Duloxetine		Antidepressant-SNRI
escitalopram oxalate		Antidepressant-SSRI
Estradiol		Contraceptive
Fenofibrate		Antilipid-Fibric Acid Sequestrant
Fluconazole - oral		ATB-Antifungal
Fluoxetine	40 mg	Antidepressant-SSRI
Furosemide		AntiHTN-Diuretic
Glimepiride		AntiDiabetic
Hydrochlorothiazide		AntiHTN-thiazide
Hydroxyzine		Antihistamine
Junel FE		Contraceptive
Klor-con		Mineral-sprinkle
Lamotrigine		Anticonvulsant
Levofloxacin		ATB-FLQ (oral)
Levothyroxine		Endocrine-thyroid

Lisinopril		AntiHTN-ACEI
<i>Lisinopril-HCTZ</i>	<i>10/12.5</i>	AntiHTN-ACEICombo
Lo Estrin FE		Contraceptive
Losartan		AntiHTN-ARB
Losartan-HCTZ		AntiHTN-ARBCombo
Meloxicam		NSAID
Metformin		AntiDiabetic
Metformin ER	500mg only	Antidiabetic
<i>Methylprednisolone</i>	<i>4mg DP</i>	Steroid-oral
Metoprolol succinate ER		AntiHTN-Bblocker
Montelukast		Leukotriene inhibitor
Nature-Thyroid		Endocrine-thyroid
<i>Ondansetron-oral</i>	<i>8 mg</i>	Antiemetic
Potassium chloride		Mineral-oral
Pramipexole		Dopamine agonist
Pravastatin		Antilipid-Statin
<i>Prednisone</i>	<i>10 mg</i>	Steroid-Oral
Promethazine		antiemetic / antihistamine
Ramipril		AntiHTN-ACEI
Risperidone		Antidepressant-AntiPsychotic
Sertraline		Antidepressant-SSRI
Simvastatin		Antilipid-Statin
Sprintec		Contraceptive
<i>SMX/TMP</i>	<i>160/800</i>	ATB-Sulfa (oral)
Sumatriptan		Migraine-Triptan/vasoconstrictor
Topiramate		Anticonvulsant
Trazodone		Antidepressant-Other
Tri-Previfem		Contraceptive
Tri-Sprintec		Contraceptive
Venlafaxine		Antidepressant-SNRI
Warfarin		Anticoagulant

Bold/italic indicates Acute Meds (in-house)

All others available to patient at no cost

Included Labs

A1C

AFFIRM
ALT (SGPT) and/or AST(SGOT)
Amylase / Lipase
Antinuclear Antibody (ANA)
Basic Metabolic Panel (BMP)
Beta strep Group A Backup Plate
Brain Natriuretic Peptide (BNP)
CBC with Differential
CRP, Quantitative (And/or hs-CRP)
Fasting glucose
Ferritin
Folate
Free Thyroxine T4
HPV
Image assisted Pap with HPV (or with Reflex HPV)
Inhibin A, Ultrasensitive
Iron
Lipid Panel
Liver function
Magnesium
Metabolic Panel 2 (CMP)
Microalbumin, Random urine
Mononucleosis test
PAP_Chlamydia/GC
PSA
PT/INR
Rheumatoid Arthritis Factor
Rubella
Sed Rate (ESR)
Testosterone, Free and Total
Thyroglobulin Reflex Panel
Thyroid Peroxidase (TPO) Antibodies
TIBC Total Iron Binding Capacity
Total Thyroxine, T4
Uric Acid
Urinalysis, routine and/or Urine Culture
Urine Drug Screen
Urine Pregnancy
Urine STD (Chlamydia/GC)
Urine, Pain management Screening
Vitamin B 12
Vitamin D, 25-Hydroxy